
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
116307   ASTM A-36/A-572-50         0.157  0.869  0.017  0.009  0.183  0.018  0.024  0.017  0.012  0.041  0.004  0.011  0.004
215466   ASTM A-36/A-572-50         0.158  0.838  0.022  0.007  0.167  0.020  0.023  0.018  0.010  0.029  0.005  0.008  0.005
216722   ASTM A-36/A-572-50         0.163  0.855  0.019  0.004  0.173  0.025  0.020  0.040  0.009  0.033  0.005  0.007  0.004
216723   ASTM A-36/A-572-50         0.161  0.848  0.017  0.007  0.179  0.020  0.018  0.030  0.008  0.038  0.004  0.008  0.004
216726   ASTM A-36/A-572-50         0.157  0.867  0.016  0.006  0.192  0.013  0.021  0.015  0.006  0.035  0.004  0.007  0.004
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
116307          261110238A      61.974(KSI)     78.206(KSI)     22(%)
116307          261110239A      60.517(KSI)     75.769(KSI)     23(%)
116307          261110396A      57.627(KSI)     71.207(KSI)     24(%)
116307          261110397A      57.561(KSI)     71.167(KSI)     25(%)
215466          261108356A      57.867(KSI)     73.507(KSI)     24(%)
215466          261108357A      58.761(KSI)     72.836(KSI)     26(%)
216722          261111006A      63.511(KSI)     76.491(KSI)     22(%)
216722          261111007A      63.615(KSI)     75.777(KSI)     22(%)
216723          261110950A      65.116(KSI)     78.522(KSI)     25(%)
216723          261110952A      65.116(KSI)     78.522(KSI)     25(%)
216726          261110996A      61.450(KSI)     75.523(KSI)     24(%)
216726          261111003A      61.402(KSI)     74.790(KSI)     23(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
116307          261110610A      2            18.0000      7.5000       12.2000      81.840          10554           0000509240
215466          261108476A      10           12.0000      6.5000       12.2000      52.080          10750           0000509605
216722          261111008A      18           18.0000      6.0000       12.2000      52.100          10750           0000509605
216723          261110961A      18           18.0000      6.0000       12.2000      52.100          10750           0000509605
216726          261111001A      18           18.0000      6.0000       12.2000      52.100          10750           0000509605
216726          261111005A      18           18.0000      6.0000       12.2000      52.100          10750           0000509605
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
116307          261110610A      000090       1001512756
215466          261108476A      000050       1001512756
216722          261111008A      000080       1001512756
216723          261110961A      000080       1001512756
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
216726          261111001A      000080       1001512756
216726          261111005A      000080       1001512756
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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